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Test Report
TURNING PRECISION INDUSTRIAL CO., LTD Report No. : CE/2004/92125
23, WU-KUNG 6 ROAD, WU-KU IND. PARK, Date : 2004/09/08
TAIPEI HSIEN, TAIWAN, R. O. C. Page :lofl

ﬂomehﬂmemMuﬂWEymm-:

Type of Product : TERMINAL
Style/Item No : 7010BS-0
Sample Received : 2004/09/01
Testing Date : 2004/09/01 TO 2004/09/08
=====--==------.:--.-s== ======= =====--=--—-88=====ﬂ’l
Test Result
PART NAME NO.1 : GOLDEN COLORED METAL
Resuilt
Test Item (s} Unit Method MDL| No.l

Chromium VI (Cr+6) ppm |As per US EPA 7196A |2 N.D.

and US EPA 3060A.
Cadmium (Cd) ppm |ICP-AES after as per EN |2 N.D.

1122, method B:2001 or

other acid digestion.
Mercury (Hg) ppm |ICP-AES after as per US |2 N.D.

EPA 3052 or other acid

digestion.
Lead (Fb) ppm |ICP-AES after as per US |2 N.D.

EPA 3050B or other acid

digestion.

NOTE: (1) N.D. = Not detected (<MDL)

(2) ppm = mg/kg
(3) MDL = Method Detection Limit

SGS TAIWAN LTD.

mwammmkhmmumwmvmw.mrummum,mmu
without prior wiitten permission of the Company
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No.: SZTYRD404068SE/LP

Black piasbics w/ white orinting
1Caple jacket)
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Date: APR 18, 2004

Page 2 of'é
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‘Not detected 1s 'ower than detection lirut ra!ue ;
. - The test of 3} & 5% were cenducted by 3GS AK LTD.
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Test Report N szwabaoaodaasr-_p Dete' APR 16,2004 - . Page: of 2

' DONGGUAN JOHNSON WIRE & CABLE CC.. LTD I DI
CENTRAL INDUSTRIAL AREA. SHIIE. .~ = - Fa v oo, N
' DONGGUAN CITY, GUANGDONG. CHINA ' " L

Reportonthe submvtteo sampiasa«ﬂo ne mor 1015 <081, 15 n 2468, 2464 1188, 16‘7 "1569
2725 2835, 235 2854 XTW. SPT. HOS. H03 1872, 1333, 2547, SJT }Esll#i‘ﬁt R

SGS Jab No. - - " ‘509693
SGS Ref. No. " . - - 207986.LD
. Sampie Receiving Date .~ ~APP (2. 2004
~ “Testing Period - ©© {APR.02.2004 TO APR °5.20G4

. “SGS-CSTC Lid.
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.. TestRequested :@ 1) Todeermme the Lead Contentn the submitiec sample.

2) To determine the Cadmium Content in the subrmitisd sampie:-

3; To determine the Mercury Contsr! ir the submilttsd sample.

43 To dewermine the Haxavalent Chramiury Content in tha submitted sampla

51 Determiration of PBES ipolvbraminated hmnwvﬁs) PSDES ("oiybrommatad
g, chanwethers\ n ‘he 3ubmitted ':ar".ple

= Test Method L 1 With raference lo EPA 3()508 698

2) With refererce ¢ ENT 122 zom
3y 'With re‘ererce to EPA 3052; 1996
©4) With réference to EPA 2G50A: 1996 / 71984 1927,
Analysis was serformed Dy inductively Coupied Argon Plasma-A.omtc messuon :
Spectrometry {ICP-AES) / Uv spectrophotometer: .
81 With reference to SGS in-ncuse mehod Analysid was perforrﬂed by GG.'MS

Test Results - Please refer to nex: nage.
‘%;ﬂ?*ﬁ"«rf&atﬁw
Signed.forf and on beraif of
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Zha‘ﬁg Yanzheng, Helen
Secilon Manager '
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Test Report No.: SZTYRO40406654/LP Date: APR 15,2004  Page 2 of 2

Test Results
Element Red olastics w/ black printin

1) Lead (Pb)

3 ppm

2) Cadmium (Cd) <2 ppm

3) Mercury (Hg) <2 ppm

4) Hexavalent Chromium (Cr ™) <2 ppm
Note: -< =Less than
- ppm = mg/kg

- Results shown are of the total weight of dry samples

~ 5) Content of PBBs (pblybrominated biphenyis), PBDEs (Polybrominated diphenylethers)

Flame Retardants Red piastics w/ black printing | Detection Limit |
) (Cable jacket)

Polybrominated Biphenyis -

3-Bromobiphenyl N.D. e m

2, 2"-Dibromobipheny! N.D. ZONSON W

2. 4, 6-Tribromobiphenyi- ND. A .

2. 2'. 4, 5'-Tetrabromobiphenyl N.D. \3 9p

2,2, 4, 5, 5'-Pentabromobiphenyl ND. % 5

2,2, 4,4, 5, 5-Hexabromobiphenyl N.D. % 5

Polybrominated Diphenylether - s

1-Bromodiphenyi ether N.D. 5 ppm

4, 4"-Dibrémodiphenyi ether N.D. 5 ppm

3, 3', 4-Tribromodiphenyl ether N.D. 5 ppm

3, 3', 4, 4-Tetrabromodipheny! ether N.D. 5 ppm

2.2, 3, 4, 5-Pentabromodiphenyl ether N.D. 5 ppm

2.2'. 3,3, 4, 4'-Hexabromodiphenyl ether N.D. S ppm

Note : - N.D. = Not Detected
- Not detected is lower than detection limit value.
- The test of 3 & 5 were conducted by SGS HK LTD.

- == End of Report ™

Tiis Test Report s issued by the Company subject o s Generarl Conditions of Service printed overieaf or attached. Said Conditions are 3iso

availabie upon request or are accassible at www.3gs.

Jefined therein. The resuits shown in ihis Test Report
for 30 davs oniv. This Test Report shall not te reoroduced 2xcept in fuil,

=om. Attention is drawn ‘0 the ilimitaticns of
refer only to the sample(s) tested Juniess

tiability, indemnification and jurisdictional polic:es
otherwise stated and such samole(s) are retained

.without ‘uritten approval of the Company.



Test Report ~ No: SZTYR040406654/LP Date: APR 15,2004  Page 1 of 2

DONGGUAN JOHNSON WIRE & CABLE CQ., LTD.
CENTRAL INDUSTRIAL AREA, SHUIE,
DONGGUAN CITY, GUANGDONG, CHINA

Report on the submitted sample said to be 1007, 1015, 1061, 1571, 2468, 2464, 1185, 1617, 15689,
2725, 2835, 2851, 2854, XTW, SPT, HOS, HO3, 1672, 1533, 2547, SJT IR

SGS Job No. | - 1509688

SGSRef. No. .- . 20799601LD
Sample Receiving Date : APR 02, 2004
Testing Period - APR 02, 2004 TO APR 07, 2004
Test Requested 1)
2)
3) To determine the Mercury Content in
4y To determine the Hexavalent Chra =)

5) Determination of PBBs (polybromirtéise
diphenviethers) in the submitted sag

Test Method . 1) With reference to EPA 30508: 1996.
2) With reference to EN1 122: 2001.
3) With reference 10 EPA 3052: 1996.

4) With reference to EPA 3060A: 1996 / 7196A: 1992. :
Analysis was performed Dy Inductively Coupled Argon Plasma-Atomic Emission

Spectrometry {ICP-AES) / UV spectrophotometer.

5) With reference io SGS in-house method. Analysis was perfoﬁned by GC/MS.

Test Results : Please refer to next page.
Signed for and on behaif of
SGS-CSTC Lid.

.
Zhang Yanzheng, Helen
Section Manager <
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This Test Report is issued dy the Company subject 1o its Generat Conditions of Service orinted overiear or sttached. Said Conditions are 2iso

available upon request or are accessible at ‘www.sgs.com. Attention is drawn to the limitations of

liability, indemnification and junsdictional poiicies

aefined therein. The rasuits snown in his Test Raport rafer oniy 7o the sample(s) tested uniess otherwise stated ana such samoie(s) are retained
‘or 30 gavs onily. This Test Recort shall net be raproducad axcapt :n full, -vithout written approval of the -Zompany.



Ritagisd Labtest

Page ! 2 0f2

Report No, C412576
Date : Aug. 23, 2004

TEST CONDUCTED
{A) Test result summary :
Submittad samples
Cadmiu:T. (Cd] content ND
Lead (Po) content ND
Mercury (Hg) sontent ND
iChromium V1 {Cr**) content ND
PBtis/PBDES ND R
Remarks ; ppm = Paits per million
ND = Not detected
(B) Test mathod :
Tenting itam Teating coathad m!lﬁl
Cadmium (Cd) content : th referece hbl):éplg.. :’ scid digostion 2ppm
_ ith reference to USEPA by acid
Lead (Po) content P ICP-OES 2 ppm
“hh refsrence to USEPA 1052, by
Mcrcury (Hg) content microwave digestion and determined by 2 ppm
ICR-OES
th refarerioe to USE PA 30604 & 7 19CA,
Chroudum VI (Cr*) content aikehne digestion and determined by 1 ppm
UV-vie
TWith reference to USEPA 3540C, by solvent
PEBe/ PBDE» lon a2 deterrpines by OC-MSD 10 ppm

Remark : Reporting limit, = Quantiiation limit of analyte in sample solution
4 TRAGSt Y T * L4 Atae

- END —

Intertek Teating Services Talwan Ltd,
14F, 27, Chung Shan Nevth Road, Bec. 3, Taipal, Tainan, RO.C.
AELABERREAREY
QNP LARZA TR UK
Yol : (+006-2) 2862-9033 2567.0085 Pax ¢ (+0062) 2683-0506



Page i 1 of2
Report No. C413876
Date : Aug. 23, 2004

TEST REPORT

APPLICANT

Chi-Mel Corpomation

Ne. 59-1, San Chia, Jen Te Shiang,
Talnan County, Taiwan, R.0.C.

SAMPLE DESCRIPTION
One (1) group of submitted samples sald to be:
Product Description : ACRYLON!TRILI-BUTAD‘IBNB-VHRENB COPOLYMER

Btyls/item No. 1 POLYLAC® PA-757 JO1
Color i BLACK

Date sample recaived  : Aug. 16, 2004

Date test started : Aug. 17, 2004

............. TRV TETEUPTE NUY 2% andbdiobidddidiniidd

TES8T CONDUTTED
As requested by the applicant, for details plcasc refer to attached page.

SEasAGEORALLIERARS " o Sade adibiebiadbidddidddd & FEPUPS

Preparcd and cheeked by *
Fer Intertek Tosting Services

This report shall not be
General Munager ) mpmdmeduxeeptinmﬂ.
without the written approval
of the laboratory.

Interiek Testing Services Talwan Lid.
147, 27, Chung Bhan North Rand, Sec. 8, Taipal, Tolwan, RO.C.

rEHLREEROANEY
EATPLANIAITRILME
Tob: (+908-2) 26820098 207-0065 Fax : (+000:2) 25038500



